
2 Federal Register I Vol. 44, No. 210 / Monday, October 29, 1979 / Proposed Rules

ENVIRONMENTAL PROTECTION-
AGENCY

40 CFR Part 410

[FRL 1291-11

Textile Mills Point Source Category
Effluent Limitations Guidelines,
Pretreatment Standards, and New
Source Performance Standards

AGENCY: Environmental Protection
Agency (EPA).
ACTION: Proposed regulation.

SUMMARY: EPA proposes regulations to
limit the discharge of effluents and the
introduction of pollutants into publicly
owned treatment works from facilities
that produce intermediate and finished
textile products from various types of
fiber, yarn, or fabric. The purpose of
these regulations is to provide effluent
limitations guidelines for "best available
[...]
The Agency projects that selection of
this option may result in 29 plant ,
closings and a loss of 1.2 percent of
industry employment.

(E) BAT Selection and Decision
Criteria-Based on ahalyses of 'these
control options, thie Agency has selected
Option 2 for Woven Fabric Finishing (all
subdivisions), Knit Fabric Finishing
(except the Hosiery Products
subdivision), Carpet Finishing, Stock
and Yam Finishing; and Nonwoven
Manufacturing and Option 4 for Wbol
Scouring, Wool Finishing, and the -
Hosiery Products subdivision of Knit
Fabric Finishing as the basis for
proposal of BAT effluent limitations.
The Agency has based BAT for Felted
Fhbric Processing on the proper
application of biological treatment in the
form of extended-aeration activaled
sludge (Option 1). No BAT regulations
are proposed for the Low Water Use
Processing subcategory (S-ee Pollutants
and Subcategories Not Regulated).

Option 2 is selected because it
controls the discharge of high
concentrations of TSS and provides
substantial reductions of toxic
pollutants of concern in this industry.
The costs for this control level are
reasonable, and the overall economic
and non-water quality impacts are .
within acceptable limits. The Agency
rejects Option 3 because treatability
data indicate that chemical coagulation
is not always effective following
biological treatment, especially for
Woven Fabric Finishing (all
subdivisions). The added benefit of
chemical coagulation over filtration for
the other subcategories is not significant

enoughto justify the additional
economic and non-water environmental
impacts. The Agency also rejects Option
4 (except as noted below) because of
economic and non-water environmental
impacts which are not justified by the
additional pollutant removal.

Option 4 is selected for Wool
Scouring, Wool Finishing, and the
Hosiery Products subdivision of Knit
Fabric Finishing because the TSS
concentrations in these Subcategories
remain high after BPT and are not
compatible with multi-media filtration
directly. The added application of
chemical coagulation will control the
discharge of TSS and provide
substantial reduction of toxic pollutants
of concern in these subcategories also.

Option I is selected for Felted Fabric
Processing based on the Agency's
determination that more advanced
treatment is not economically
achievable.

The Agency developed the effluent
limitations in a building block fashion

'by engineering analysis using full-scale
and pilot-scale treatability data. First,
median BPT effluent concentration
levels were established for the
conventional and nonconventional
pollutants for each subcategory. Long-
term data were available from NPDES
permit monitoring reports and the
industry survey questionnaires. (See
Section V of the Development
Document.) Second, separate statistical
analyses were carried out for COD, TSS,
color, and total phenol at Selected, well-
operated textile waste treatment
facilities to determine the normal and
seasonal variability of the data. The
median BPT effluent concentration
values were.adjusted by the median
maximum month/average month value
for each pollutant. The concentrations
were converted to mass loadings fkg/
kkg of finished product) by applying the
median water -usage values for each
subcategory (as established from the
data noted above) to provide the basis
for the'30-day average limitations. The
basis for the maximum daily limitations

* was application of specific factors to the
30-day average limitations. These
factors are determined by dividing the*
median maximum day/average month
values by the median maximum month/
average month values.

Finally, effluent limitations based on
the BAT option selected were calculated
*for both the 30-day average and
maximum day by application 6f
established treatment performance
factors. The values established, and the
variability and'treatment performance
factors employed, are discussed in
Section IX of the Development
Documeni.•

IX. Best Conventional Pollutant Control
Technology Effluent Limitations

The 1977 amendments added Section
301(b](2](E) to the Act, establishing
"best conventional pollutant control
technology" (BCT) for discharges of
conventional pollutants from existing
industrial point sources, Conventional
pollutants are those defined in Section
304(a)(4)-BOD, TSS, fecal coliform and
pH-and any additional pollutants
defined by the Administrator as
conventional" (oil and grease).
BCTis not an additional limitation,

but replaces BAT for the control of
conventional pollutants. BCT requires
that limitations for conventional
pollutants be assessed in light of a now•"cost-reasonableness" test, which
involves a comparison of the cost and'
level of reduction of conventional
pollutants from the discharge of POTWa
to the cost and level of reduction of such
pollutants from a class or category of
industrial sources. As part of its review
of BAT for certain "secondary"
industries, the Agency promulgated
methodology for this cost test. (See 44
FR 50732 (August 29, 1979)). This
methodology compares subcategory
removal costs (dollars per pound of
pollutant, measuring from BPT to BAT)
with costs experienced by POTWs.

EPA applied this methodqlogy to the
costs for removal of conventional
pollutants in the textile industry and
concluded that BCT limitations based
upon multi-media filtration (BAT Option
2) are reasonable for larger plants in the
Woven Fabric Finishing. Knit Fabric
Finishing (except Hosiery Products),
Carpet Finishing, Stock and Yarn
Finishing, and Nonwoven Manufacturing
subcategories. For larger plants In the
Wool Scouring, Wool Finishing, and
'Hosiery Products Subdivision of Knit
Fabric Finishing subcategories, BCT
limitations based on chemical
coagulation plus multi-media filtration
(dissolved air flotation for Wool
Scouring) (BAT Option 4) were found to
be reasonable. Using a POTW cost of
$1.17 per pound of BOD5 and TSS
removed, production sizes equal to or
greater than those noted in the following
tabulation pass the BCT "cost-
reasonableness" test. Smaller sizes do
not pass the test. The method used in
calculating BCT costs for the textile
industry is fully discussed in Section X
of the Development Document.

Production
Subcategory Sizo,

kkg/yr

Wool Scouring........ -..........
Wool Finishing.
Woven Fabric Fishing

Simple Processing ...........
Complex Processing.... ...........................

3.36'
5.800

13. 500
12.200

62214



Federal Register / Vol. 44, No. 210 / Monday, October 29, 1979 / Proposed Rules

Compex Processk Pks Des~ng-
Knit Fabric Fnishi0g
sim- Proces.s ....
complx ProcesskV
Hser PM&Jc1s__

Carpet Fs
Stock ard Yam Fvishing
Nonwoven Manufactizng

The Agency is therefore propo
BCT effluent limitations at the Bt
Option 2 and BAT Option 4 techi
for plants with production equal
greater than these values and at
existing BPT limitations for plant
production less than these value
limitations forplants less than th
above values in the Nonwoven
Manufacturing Subcategory and
plants in the Felted Fabric Proce
Subcategory, are based on BAT
1, and BCT effluent limitations fo
in the Low Water Use Processing
Subcategory are based on existi
limitations for all production size

X. New Source Performance Star
The basis for new source perfo

standards (NSPS) under Section
the Act is the best available
demonstrated technology. New p
have the opportunity to design th
and most efficient textile process
wastewater treatment facilities,
Congress directed EPA to consid
best demonstrated process chang
plant controls, and end-of-pipe
treatment technologies that redu
pollution to the maximum extent
feasible. New sources are encour
reduce the use andlor discharge
water and toxic pollutants by
application of in-plant control me
but it is expected that many of th
pollutants present in the discharg
the industry today will also be pr
in the discharges from new sourc
control these and the convention
pollutants, the Agency has select
NSPS from three options. Explan
and discussion-of these options f
For more-detailed discussion, see
Section X of the Development
Document.

(A) Option --Require perform
standards based on the same tec
proposed forBAT Option 1.whic
biological treatment.

This option also encourages ful
application of appropriate in-plat
control measures and pretreatme
which will maximize the perform
the extended-aeration activated
treatment technology. As a result
most significant toxic pollutants
be reduced by approximately 50,

This technology is well demon,
and would not change the rate of

Productil of new plants into the industry or slow
gfyr the rate of industry growth. (See Option

-1. BAT Effluent Limitations.)
9., o (B) Option 2-Require performance
7=flo standards based on NSPS Option 1 plus

11.700 chemical coagulation and multi-media
9.So filtration (dissolved air flotation for

irmlo Wool Scouring). This option Is
28= equivalent to BAT Option 4 and Is fully

discussed in that section. The
sing technology, based on a typical plant
AT with an 0.82 mgd wastewater discharge,
nologies will generate approximately 1.400"tons
to or of sludge (including biological) per year
the per new source and energy requirement
ts with would be 0.8 to 14 percent of facility
s. BCT total
ie Economic analysis indicates that this

option may reduce the rate of entry hito
all the Felted Fabric Processing
ssing Subcategory and. consequently, slow the
Option rate of industry growth. Return on sales
irplants for these mills may be reduced from a

projected range of 3.3 to 7.4 percent with
igBPT current NSPS to a range of 1.8 to 6.7
aS. percent with this option. EPA does not
idards anticipate that this option will seriously

affect production, employment, local
irmance communities, or balance of trade for the
306 of other subcategories in the industry.

(C) Option 3-Require performance
lants standards based upon treatment of
e best segregated toxic waste streams and
ing and other process-related and nonprocess-
so related waste streams. The segregated
er the toxic streams are treated In a train
les, in- comprising screening, equalization,

chemical coagulationfsedimentatiqn.
ce multi-media filtration, and granular

activated carbon adsorption. For Wool
aged to Scouring, multi-media filtration is
of both replaced by dissolved air flotation. The

remaining waste streams are treated by
asures, conventional 8-hour activated sludge
e toxic with prior screening and return of
les from biomass from a secondary clarifier. For
resent total mill flows of 0.25 mgd and less. the
s. To toxic waste streams are not segregated.

al and the total flow is treated by 24-hour
ed extended-aeration activated sludge
ation followed by chemical coagulation,
ollows. sedimentation, multl-media filtration or

dissolved air flotation, and carbon
adsorption.

The technology behind this option has
ance been demonstrated in this industry at
'nology pilot scale for control of conventional
h is and nonconventional pollutant

parameters but not specifically for
[1 control of toxic pollutants. Currently,
it only three textile facilities are known to
nt have technology of this nature in place;
ance of one Is a direct discharger and two
sludge recycle their treated effluent back to the
, the processing facilities. The total toxic
would pollutant contribution from each new
percent. source would be reduced approximately
strated 25 percent over Option 1 (33 percent for
entry the 17 significant organics and 25

percent for the 11 significant metallics).
No additional reduction would be
recognized over Option 2, effecting an
overall reduction of toxic pollutants of
60 percent of the raw waste load.

This technology has not been
significantly demonstrated in the textile
Industry, and the segregation of wastes
may not be feasible for all subcategories
or processes within the subcategories.
Based on a typical plant with an o.8Z
mgd wastewater discharge,
approximately 790 tons of sludge per
year per new source will be generated.
and energy requirements will be 1.3 to
2.0 percent of facility total.

Economic analysis indicates that this
option may reduce the rate of entry into
the Felted Fabric Processing
Subcategory and, consequently, slow the
rate of industry growth. Return on sales
for these mills may be reduced from a
projected range of 3.3 to 7.4 percent with
current NSPS to a range of 1.4 to 6.5
percent with this option. EPA does not
anticipate that this option will seriously
affect production, employment, local
communities, or balance of trade for the
other subcategories in the industry.

(D) NSPS Selection and Decision
Criteria-EPA has selected Option 2 as
the basis for proposed NSPS for all
subcategories except Low Water Use
Processing because it provides a
significant reduction in toxic pollutants
of concern with technology that has
been demonstrated at full scale on the
waste from this industry. The Agency
rejects Option 1 because it is not
entirely consistent with the basis for
NSPS except for Low Water Use
Processing.which has only small
amounts oftoximpollutants present. It
does not represent the best available
demonstrated technology and does not
reduce pollution to the maximum extent
feasible. The Agency rejects Option 3
because the overall feasibility of
activated carbon for the removal of
specific toxic pollutants has not been
sufficiently demonstrated in this
industry or In other ndustries where it
may be transferable to this industry. The
benefits of segregation of the toxic
waste stream for direct dischargers are
dependent on the size of the facility
(flow rate); however, the Agency does
feel that segregation would be a
worthwhile, cost-effective consideration
for anyone trying to comply with the
proposed NSPS effluent limitations.

Xl. Pretreatment Standards for Existing
Sources

Section 307(b) or the Act requires EPA
to promulgate pretreatment standards
for existing sources (PSES). which must
be achieved within three years of
promulgation. PSES are designed to

62215



Federal Register / Vol. 44, No. 210 / Monday, October 29, 1979 / Proposed Rules

prevent the discharge of pollutants that
pass through, interfere with, or are
otherwise incompatible with the
operation of POTWs. TheClean Water
Act of 1977 adds a new dimension' by
requiring pretreatment for pollutants,
such as heavy metals, that limit POTW
sludge management alternatives,
including the beneficial use of sludgese
on agricultural lands. The legislative
history of the 1977 Act indicates that
pretreatment standards are to be
technology-based, analogous to the best
available technology for removal of
toxic pollutants. The general
pretreatment regulations (40.CFR Part
403], which served as the framework for
these proposed pretreatmbnt regulations
for the textile industry, can be found at
43 FR 27730 (June 26,1978]. Based on
these requirements, EPA considered
three options for selection of PSES. For
detailed discussion of the options
available, see Section XII of-the
Development Document.

(A) Option 1-Require pretreatment
standards based oni screening,;
equalization, and/or neutralization as
necessary for compliance with
prohibitive waste provisions. This,
option is considered the current level of
pretreatment in the industry and would
,not result in added costs or added
economic impact. However, many
POTWs will continue to receive
significant concentrations of COD,
cydnides, and organic and/or metallic
toxic pollutants, some of which may ,
regularly or intermittently pass through,
interfere with the operation, or
contaminate sludges. Total
concentration of the 29 observed toxic
pollutants would be approximately 5
mg/l, and it is estimated that a total of
1,120 tons of toxic pollutants (38 percent
significant organics, 58 percent
significant metallics, and 4 percent
others) would be discharged per year to
POTWs by selecting this option.

(B] Option 2-Require pretreatment
standards based on PSES Option I plus
chemical treatment in the foifm of
chemical coagulation/sedimentation.'
This option includes the preliminary